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REBOUNDERTM MOUNTING INSTRUCTIONS

UFT 5200 Series Drills
(Read Instructions Completely before Beginning Installation)

Before working on your planter or drill
DANGER: when storing or working on the planter always install cylinder stops or place the planter on stands to prevent personal injury or
damage to the Rebounder. WARNING: do not roll back or back up the planter in or on the ground as this can result in damage to the
Rebounder.

Mounting Instructions
Before you begin, verify all items listed in the “package contents” table.

NOTE: See HELPFUL HINTS FOR MOUNTING REBOUNDERS TO DRILLS.

Step #1: remove one disc from each row. Remove the rotary scraper. Using the 5/16
x 1 1/4” bolt mount the Rebounder bracket under where the rotary scraper
was. The Rebounder bracket acts as a scraper if you don’t want to use the
rotary scraper.

Step #2: SETTINGS: for example - mount the Rebounder on the bottom side of the
UFT bracket. A good starting position would be to put the bolts in the
Rebounder in the 3rd and 4th holes up from the bottom of the Rebounder,
and the 2nd and 4th holes up from the bottom of the bracket. Make sure
the tail of the Rebounder is 3/8” to 1/2” off the bottom of the seed V.
Adjust accordingly when mounting to worn discs.

Step #3: if applying fertilizer place L-bracket in bottom hole of both the Rebounder,
use flange nut on this bolt.

Rebounder Package Contents
(per single row)

Item Quantity
Rebounder. . . . . . . . . . . . . . . . . . 1
1/4 x 1” bolts . . . . . . . . . . . . . . . 2
L-bracket . . . . . . . . . . . . . . . . . . . 1
Nut . . . . . . . . . . . . . . . . . . . . . . . 1
Whiz nut . . . . . . . . . . . . . . . . . . . 1
Instruction Sheet. . . . . . . . . . . . . 1

Bracket Package Contents
(per single row)

Item Quantity
Bracket . . . . . . . . . . . . . . . . . . . . 1
5/16 x 1 1/4” bolt . . . . . . . . . . . 1
Lock nut . . . . . . . . . . . . . . . . . . . 1

Rebounder

bracket

Optional fittings are available for fertilizer/chemical
applications. Options include, Y-Not Split-It, Hose
Holder, or the Straight Shot, each available for an
additional charge.

Rebounder Packagge Contents
(per singgle row)

Item	 QuantityItem	 Quantity
Rebounder  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
1/4 x 1” Bolt  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  2
L-bracket . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
Whiz Nut .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  2
Instruction Sheet .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1

Bracket Packagge Contents
(per singgle row)

Item	 QuantityItem	 Quantity
Bracket .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
5/16 x 1 1/4” Bolt  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1
Lock Nut .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  1




